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TEST REPORT 
Report Reference: TR4094/192429
  
Submitted By: Camira Fabrics Ltd, Meltham Mills, Meltham, West Yorkshire, 

HD9 4AY, United Kingdom
F.A.O: Rebecca Grimes 

Order Date: 13th April 2017 Order No: 6223

Date of Receipt: 8th May 2017 

Items Tested: 745/754/750/765/SK33/SK30 - Wool Rich Moquette Wire Woven Cut/Cut and 
Loop  
Colour: BEM582
Style No: Q73, Q74, Q76, Q77, Q92, Q101, Q104, Q108, Q110, Q122, 

Q123, Q124, Q129, Q150, Q178, Q179, Q182
End Use: None Given
Claimed:  None Claimed

Specifications: Testing as per BS 14465: 2003 

TEST METHOD PASS FAIL 

Martindale Abrasion Resistance BS EN ISO 12947-2:1999 See Results  

Results: As detailed in this report 

Observations: None

Authorised By: C. Clarke 

Issue Date: 26th May 2017 

Bureau Veritas 
Consumer  

Products 
Services UK Ltd 

31 Kingsland 
Grange 

Woolston 
Warrington 

Cheshire 
WA1 4RW 
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TEST REPORT 
Report Reference: TR4094/192429
Items Tested: 745/754/750/765/SK33/SK30 - Wool Rich Moquette Wire Woven Cut/Cut and 

Loop  
Colour: BEM582
Style No: Q73, Q74, Q76, Q77, Q92, Q101, Q104, Q108, Q110, Q122, Q123, 

Q124, Q129, Q150, Q178, Q179, Q182
End Use: None Given
Claimed: None Claimed

Date of Receipt: 8th May 2017

Date of Test: 25th May 2017 

Test Specification: As listed on previous page 

Deviations: None 

TEST RESULT REQUIREMENTS °C %RH

Martindale Abrasion Resistance 

Head 1 
A 5mm² area was not worn off at 

285,000 rubs 
Head 2 

A 5mm² area was not worn off at 
285,000 rubs 

Head 3 
A 5mm² area was not worn off at 

285,000 rubs 
Head 4 

A 5mm² area was not worn off at 
285,000 rubs 

C.I.S @ 3,000 rubs: 4/5 
C.I.S: 5,000 rubs: 4 

None Specified 
20ºC 
(+/-
2ºC) 

65% 
RH (+/-

4%) 

C. Clarke 
Softlines Assistant Manager 

Tests marked ‘Not UKAS Accredited’ in this report are not included in the UKAS schedule for this laboratory. Opinions and interpretations expressed herein are outside the 
scope of the UKAS Accreditation.  Where the results of a test fall close to the requirement, either above or below, compliance with the specification may be affected by the 
uncertainty of measurement of the test.  In those circumstances, the laboratory can be contacted for further information. 
The information contained within any report is based on current BVCPS UK Ltd knowledge and is given without guarantee. A satisfactory test report in no way implies 
that the product so tested is approved by BVCPS UK Ltd, UKAS or other body. 
A report is a confidential document to the person or firm to whom it is issued and it will be strictly treated as such by BVCPS UK Ltd. It may not be reproduced either in its 
entirety or in part and may not be used for advertising. The person or firm to whom the report is issued may however show it or send it, or a certified copy thereof prepared 
by BVCPS UK Ltd, for the information of his customer, supplier or other persons directly concerned. BVCPS UK Ltd will not, without the written consent of the person or 
firm, enter into any discussion or correspondence with any third party concerning the contents of the report. In the event of the improper use of a report, BVCPS UK Ltd 
reserves the right to withdraw it or adopt any other remedy which may be appropriate. 
Samples submitted for testing are accepted on the understanding that the report issued shall not form the basis of, or instrument for, any legal liability against BVCPS UK 
Ltd and applies specifically to the sample(s) tested and not necessarily to the bulk.

Bureau Veritas Consumer Products Services UK Ltd, Registered in England & Wales, Company Number: 00852439 
Registered Office: 31 Kingsland Grange, Woolston, Warrington, Cheshire, WA1 4RW

  



Order Number: 6342
Sample Description: Wool Rich Moquette - Face To Face - With Crinkle
Colour: CCNC14
Quality: Aura - Wool Rich Moquette Face To Face - With Crinkle Q64 & Q176
Batch Number: 344964
End Use: Transport Upholstery
Retailer: EN14465

Test Method Sample Result
Martindale Abrasion Resistance - 12 kPa BS EN 14465: 2003 Annex A See Results

Tests marked (^) in this report have been performed by an approved 3rd party laboratory.
Tests marked (*) in this report are not included in our UKAS scope of accreditation.

Carlene Matthews
(Jobsheet Technician)

Report Ref.: LEI17070401A Original
Date Received: 04/07/2017 Date Issued: 07/07/2017

Company Name & Address: Camira Fabrics Limited
CAMIRA FABRICS LIMITED
, HD9 4AY

Contact Name: Rebecca Grimes

LAB REPORT LEI17070401A Original : Page 1 of 2
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Martindale Abrasion Resistance - 12 kPa BS EN 14465: 2003 Annex A
Conditioning Parameters: 20°C±2°C & 65% rH±4% rH

Fabric Type Cut pile 

Test load: 12 kPa 

Specimen 1 - Shade Change @ 3000 
& 5000 revs

4 - 5 

Result* Performance level 

Head    1 No fabric breakdown
@ 100,000  Revs

A = 45,000 

Head   2 No fabric breakdown
@ 100,000  Revs

B = 25,000 - 40,000 

Head  3 No fabric breakdown
@ 100,000  Revs

C = 10,000 - 20,000 

Overall result (Lowest individual result) 100,000 Revs

Overall performance level A

*Inspection interval before the end-
point was reached. 
BS 2543: 2004 Classification 
(Minimum levels for customer 
reference)

Flat woven Figured weave Woven/Flocked/Non-
Woven Pile Fabrics 

Knitted

Light Domestic B - 15,000 B - 12,000 B - 15,000 B - 15,000

General Domestic B - 20,000 B - 15,000 B - 20,000 B - 20,000

Heavy Domestic B - 25,000 B - 20,000 B - 25,000 B - 25,000 

General Contract B - 30,000 B - 30,000 B - 25,000 B - 25,000

Severe Contract A - 40,000 A - 40,000 A - 30,000 A - 30,000 

Overall Test Result: See Results
Uncertainty: ±17%

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any 
particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only 
accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no 
warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the 
Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute 
or otherwise, except in the event of our gross negligence or willful misconduct.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
Any Pass/Fail statements do not take into account the Measurement of Uncertainty. The Uncertainty budgets are stated for each Test method, these are for 
reference, and should be considered when results are close to Specification Limits / Requirements.
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